sranran as. FCC RF Test Report

Report No. : FR382801D

Pol. Horizontal Vertical
Data: 1 Data: 2
Level (dBuVim) Date: 2023-09-22 gpLeve! (dBuVim) Date: 2023-09-22
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Frequency (MHZ) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Fos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freqg Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m  dB dBuV/m dBWV dB/m dB  dB  cem  deg Mz dBuv/m dB dBuv/m  dBuv  dB/m ds de o deg
1 34,85 20.57 -10.43 40.00 44.40 18.68 1.29 34.80 -  --- Peak 1 34.85 29.69 -10.31 40.80 44.52 18.68 1.29 34.80 ---  --- Peak
7 146.40 23.83 -19.67 43.50 37.56 16.67 231 3471 ---  --- Peak 2 145.43 23.70 -19.80 43.50 37.52 18.59 2.30 34.71 ---  --- Peak
3 191.99 27.75 -15.75 43.50 43.34 16.46 2.65 34.70 = === Peak 3 196.84 27.72 -15.78 43.58 43.54 16.17 2.71 34.7@ - -=- Peak
4 34,51 277 -22.23 46,80 35.91 19.23 3.23 34.68 ---  --- Peak 4 311,30 24.43 -21.57 46.80 36.40 19.37 3.26 34.68  ---  --- Peak
5 48784 22.87 -23.13 46.00 30.76 23.21 3.40 34.50  ---  --- Peak S 445,16 22.89 -23.11 46.80 31.32 22.62 3.45 34.50 ---  --- Peak
6 504,54 26,93 -19.07 46.00 32.87 25.87 3.58 34.59 ---  --- Peak 6 672,14 28.93 -17.67 46.80 33.86 26.63 3.70 34.46 ---  --- Peak
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seamron 1as. FCC RF Test Report Report No. : FR382801D
<Co-location>
11n HT40_Ch38+BLE CH_39
11n HT40_Ch38 (Band Edge @ 3m)
Note Frequency Level Margin Limit Read Antenna Cable | Preamp | Ant Table |Peak | Pol.
Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBuV) | (dB/m) (dB) (dB) | (cm) | (deg) (PIA) | (HV)
5146.64 52.51 -21.49 74 42.91 34.54 7.91 32.85 100 95 P H
5146.9 43.62 -10.38 54 34.02 34.54 7.91 32.85 100 95 A H
* 5190 102.89 - - 93.33 34.52 7.93 32.89 100 95 P H
* 5190 96.72 - - 87.16 34.52 7.93 32.89 100 95 A H
5350.24 47.32 -26.68 74 37.67 34.46 8.38 33.19 100 95 P H
HT401_1£h38+ 5393.08 38.17 -15.83 54 28.48 34.44 8.48 33.23 100 95 A H
BLE CH_39 \%
Co-location 5149.5 50.28 -23.72 74 40.68 34.54 7.91 32.85 100 358 P
5149.99 43.99 -10.01 54 34.39 34.54 7.91 32.85 100 358 A v
* 5190 98.84 - - 89.28 34.52 7.93 32.89 100 358 P v
* 5190 92.71 - - 83.15 34.52 7.93 32.89 100 358 A v
5437.6 47.78 -26.22 74 38.25 34.42 8.43 33.32 100 358 P v
5391.68 38.09 -15.91 54 28.4 34.44 8.48 33.23 100 358 A v
Remark 1. No other spurious found._ o
2.  All results are PASS against Peak and Average limit line.
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

BLE CH_39 (Band Edge @ 3m)

Note Frequency Level Margin Limit Read Antenna | Cable | Preamp | Ant Table |Peak | Pol.
Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBuV/im) | (dB) | (dBpuV/m) | (dBpV) | (dB/m) (dB) (dB) | (cm) | (deg) (PIA) | (HV)
* 2480 96.92 - - 93.17 32.45 4.92 33.62 100 325 P H
H
* 2480 93.74 - - 89.99 32.45 4.92 33.62 100 325 P
H
2490.2 51.25 -22.75 74 47.46 32.47 4.92 33.6 100 325 A
1in 2490.36 43.08 -10.92 54 39.29 32.47 4.92 33.6 100 325 P H
HT40_Ch38+
BLE CH_39 . \
Co-location 2480 95.95 - - 92.2 32.45 4.92 33.62 100 67 P
* 2480 94.51 - - 90.76 32.45 4.92 33.62 100 67 P v
2483.72 50.82 -23.18 74 47.06 32.46 4.92 33.62 100 67 A v
2494.24 44.82 -9.18 54 41.01 32.49 4.92 33.6 100 67 P v
Remark 3. No other spurious found.
4.  All results are PASS against Peak and Average limit line.
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

11n HT40_Ch38 (Band Edge @ 3m)

11n HT40_Ch38+11g_ChO1

Note| Frequency Level Margin Limit Read Antenna Cable | Preamp | Ant Table |Peak | Pol.
Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpV/m) | (dB) | (dBuV/m) | (dBuV) | (dB/m) (dB) (dB) | (cm) | (deg) (PIA) | (HV)
5147.68 52.9 -21.1 74 43.3 34.54 7.91 32.85 100 95 P H
5147.42 43.37 -10.63 54 33.77 34.54 7.91 32.85 100 95 A H
* 5190 102.81 - - 93.25 34.52 7.93 32.89 100 95 P H
* 5190 96.72 - - 87.16 34.52 7.93 32.89 100 95 A H
5400.08 47.48 -26.52 74 37.79 34.44 8.48 33.23 100 95 P H
HT40_1ér?38+11 5392.52 38.38 -15.62 54 28.69 34.44 8.48 33.23 100 95 A H
Cc?—l_c?chac:im 5140.92 50.35 -23.65 74 40.71 34.54 7.91 32.81 100 360 P v
5149.99 43.85 -10.15 54 34.25 34.54 7.91 32.85 100 360 A v
* 5190 98.98 - - 89.42 34.52 7.93 32.89 100 360 P v
* 5190 92.72 - - 83.16 34.52 7.93 32.89 100 360 A v
5379.64 47.44 -26.56 74 37.84 34.45 8.38 33.23 100 360 P v
5388.04 38.31 -15.69 54 28.62 34.44 8.48 33.23 100 360 A v
Remark 1. No other spurious found.

2.

All results are PASS against Peak and Average limit line.
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

11g_ChO01 (Band Edge @ 3m)

Note Frequency Level Margin Limit Read Antenna | Cable | Preamp | Ant Table |Peak | Pol.
Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpV/im) | (dB) | (dBpV/im) | (dBuV) | (dB/m) (dB) (dB) | (cm) | (deg) (PIAY | (HN)
2389.905 58.16 -15.84 74 54.8 32.21 4.81 33.66 369 201 P H
2390 44.17 -9.83 54 40.81 32.21 4.81 33.66 369 201 A H
* 2412 103.33 - - 99.9 32.27 4.81 33.65 369 201 P H
11n * - - H
2412 95.48 92.05 32.27 4.81 33.65 369 201 A
HT40_Ch38+
11g_Ch01 Y,
Co-location 2389.905 57.94 -16.06 74 54.58 32.21 4.81 33.66 185 214 P
2389.17 45.46 -8.54 54 42.1 32.21 4.81 33.66 185 214 A v
* 2412 104.2 - - 100.77 32.27 4.81 33.65 185 214 P v
* 2412 96.36 - - 92.93 32.27 4.81 33.65 185 214 A v
Remark 3. No other spurious found.
4.  All results are PASS against Peak and Average limit line.
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

Harmonic (Harmonic @ 3m)

11n HT40_Ch38+BLE CH_39

Note Frequency Level Margin Limit Read Antenna | Cable | Preamp | Ant Table |Peak | Pol.
Line Level Factor Loss Factor Pos Pos | Avg.
P/A) | (HIV
(MHz) (dBpV/im) | (dB) | (dBpV/im) | (dBuV) | (dB/m) (dB) (dB) | (cm) | (deg) (PIAY] (HN)
4960 46.17 -27.83 74 55.77 34.62 7.81 52.03 - - P H
7440 42.59 -31.41 74 48.51 36.54 9.19 51.65 - - P H
10380 46.34 -21.96 68.3 57.19 37.36 10.76 58.97 - - P H
1in 15570 4818 | -25.82 74 55.47 38.96 12.72 | 58.97 - - p | M
HT40_Ch38+
BLE CH_39 \
Co-location 4960 46.46 -27.54 74 56.06 34.62 7.81 52.03 - - P
7440 42.42 -31.58 74 48.34 36.54 9.19 51.65 - - P v
10380 46.32 -21.98 68.3 57.17 37.36 10.76 58.97 - - P v
15570 48.11 -25.89 74 55.4 38.96 12.72 58.97 - - P v
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
11n HT40_Ch38+11g_ChO01
Note Frequency Level Margin Limit Read Antenna Cable | Preamp | Ant Table |Peak | Pol.
Line Level Factor Loss Factor Pos Pos | Avg.
(MHz) (dBpV/im) | (dB) | (dBpV/Im) | (dBuV) | (dB/m) (dB) (dB) | (cm) | (deg) (PIAY | (HN)
4824 47.22 -26.78 74 56.65 34.67 7.75 51.85 - - P H
10380 47.14 -21.16 68.3 57.99 37.36 10.76 58.97 - - P H
11n 15570 47.28 -26.72 74 54.57 38.96 12.72 58.97 - - P H
HT40_Ch38+
11g_ChO1 Y,
Co-location 4824 47.05 -26.95 74 56.48 34.67 7.75 51.85 - - P
10380 46.61 -21.69 68.3 57.46 37.36 10.76 58.97 - - P v
15570 47.49 -26.51 74 54.78 38.96 12.72 58.97 - - P v
Remark 3. No other spurious found.
4.  All results are PASS against Peak and Average limit line.
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

Emission below 1GHz

11n HT40_Ch38+11g CH_01 Co-location (LF)

WIF Note Frequency Level Margin Limit Read Antenna Path | Preamp | Ant | Table |Peak | Pol.
Ant. .
Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBuv/m) | (dB) | (dBuv/im) | (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA) | (HIV)
30 24.43 -15.57 40 30.36 25.34 0.53 31.8 - - p | H
146.4 23.89 -19.61 435 36.79 17.21 1.24 | 31.35 - - p | H
207.51 26.28 -17.22 435 41 15.12 1.46 31.3 - - p | H
344.28 26.65 -19.35 46 35.43 20.56 1.96 31.3 - - p | H
729.37 29.4 -16.6 46 30.79 27.27 2.81 | 31.47 - - p | H
1In 939.86 32.89 -13.11 46 31.15 30.04 322 | 3152 - y p | H
HT40_Ch38+11g
CH_01 v
Co-location LF 30 24.24 -15.76 40 30.17 25.34 0.53 31.8 - - P
143.49 21.59 -21.91 435 34.3 17.42 1.23 | 31.36 - - p |V
208.48 221 -21.4 435 36.79 15.14 1.47 31.3 - - p |V
599.39 28.33 -17.67 46 30.76 26.21 2.56 31.2 - - p |V
806 30.45 -15.55 46 30.51 28.4 295 | 31.41 - - p |V
981.57 32.53 -21.47 54 30.1 30.59 3.28 | 31.44 - - p |V
Remark 1. No other spurious found.
2. All results are PASS against limit line.
1.
Note symbol
. Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.
! Test result is over limit line.
P/A | Peak or Average
H/V | Horizontal or Vertical
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

Co-location

11n HT40_Ch38+BLE CH_39
11n HT40_Ch38 (Band Edge @ 3m)

Band Edge @ 3m

11n HT40_Ch38+BLE CH_39 Co-location

Horizontal
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Peak
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NA
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

Band Edge @ 3m

11n HT40_Ch38+BLE CH_39 Co-location
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Band Edge @ 3m

11n HT40_Ch38+BLE CH_39 Co-location
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

Band Edge @ 3m

11n HT40_Ch38+BLE CH_39 Co-location

Vertical

Fundamental

Peak

) (@Buvim) Date: 20230922

700| PART 5407

iz Bou/m @ @ " e

1 Sa7.60 47.78 26.22 74.00 38.25 34.42 8.43 .32 100 358 Peak
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175
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Freq Level Limit Line Le or Remark.
Tz Bou/m @ dow/m d " e

1 539068 38.09 -15.91 54.00 20.40 34.44 5.48 33.23 100 358 Average

NA
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

BLE CH_39 (Band Edge @ 3m)

Band Edge @ 3m

11n HT40_Ch38+BLE CH_39 Co-location
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oata 13 a1
e ovm) Dot 2023.09:22 - Dute 20230522
1223 1229
1050 1050
87.5| ( 87.5(
70 \ 709
523 o 529 o
N —
350 350
s Ez
= 708, 7 3 7902 0 oo0 Tamn. oo, 2200, 7000, 3000
requency k) Freauency ()
Over Limit Resdintema Coble preamp A/Pos T/pos Oer Linit Reodintema Coble Presmp AfPos T/Pos
Freq tevel Lime Line Level actor Loss roctor Remark Fre evel Linie Line Lol Facter Loss Facter Semark
e T R W @R R E " R EW @R E T e
Peak 1 ame0 sis 2275 e 4745 247 492 Bee 10 325 Peok 1+ w000 s 2292 7400 917 85 4sy Be2 100 325 peak

Avg. :

2690.36 43.05 -10.92 54.00 39.29 32.47

Data: 14 oata: 12
o aBavim) Date: 20230922 ) @Buvim) Date: 20230922
1224 1228
10540 1050
a3 o7
\
\ AVG_BE 54 AVG_54]
52 52
/ \ 1 B -
_____ — [ DU SOV IS O
359 350
12 114
250 08, ars. 758 752 00 00 Taco. 00, 7200 700, )
Frequency (W) Frequency (Wie)
Over Linit  Readantenns Cable preamp A/poz T/pos Over Linit  Readintenna Coble preamp A/Poz T/pos
freq Level Linit Line Level Facter  Loss Factor Remark Freq Level Linit Line Level Factor Loss Fector Remark
Ry R R R T wa B was W @m ® ® @

325 Average 1e

@ G/

2050.00 93.73 39.74 54.00 §9.99 32.45

492 362 100 325 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number 1 C295 of C304



seamron 1as. FCC RF Test Report

Report No. : FR382801D

Band Edge @ 3m

11n HT40_Ch38+BLE CH_39 Co-location
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Report No. : FR382801D

11n HT40_Ch38+11g_ChO1

11n HT40_Ch38 (Band Edge @ 3m)

Band Edge @ 3m

11n HT40_Ch38+11g CH_01 Co-location
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Report No

. FR382801D

Band Edge @ 3m

11n HT40_Ch38+11g CH_01 Co-location
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Report No. : FR382801D

Band Edge @ 3m

11n HT40_Ch38+11g CH_01 Co-location
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Fundamental
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Report No. : FR382801D

Band Edge @ 3m

11n HT40_Ch38+11g CH_01 Co-location
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Peak
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1 538.04 38.31 -15.69 54.00 20.62 34.44 8.48 33.23 100 360 Average

NA
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11g_ChO01 (Band Edge @ 3m)

Band Edge @ 3m

11n HT40_Ch38+11g CH_01 Co-location

Horizontal

Fundamental

Peak

Data: 11

el (dBuVim) Date: 20230922

310 N 352, 27, 259, 215
Frequency (MHz)
Over Linit Reodantenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark.

T e dw/m  ds dew/m W do/m & 48 em  deg

1 2389.91 55.16 1.5 74.00 54.80 32.21 4.31 33.66 369 201 Peak

v

Data: 13
1 @BuVim) Date: 2023.09-22
1004 -
938
781 PEAK T4
625
bbbt AH|
T O et
T R A
3
155
000 7200, 7800, 2200, 2600 3000
Frequency (MHz)
Over Limit Readantema Coble Preomp AfPos T/Pos
freq Level Limit Line Level Factor Loss Factor Remark

@ Gov/m e delm

e

2612.00 103.33 29.33 73.00 99.90 32.27

481 3365 369 201 Peak

Avg.

Data: 12

el (9BuVim) Date: 20230922

1094

938

469 v\/J
g

313
155
2310 N 352, 27, 2. 2415
Frequency (MHz)
Over Linit Resdantenna Cable Preasp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark.
T Wz dw/m e dew/m oW de/m @ 98 em  deg

1 239.00 44.17 -9.53 54.00 0.8 32.21 4.81 33.66 369 201 Average

2e

Data: 14
) dBuVim) Date: 2023.0922
1004
938
781
625
VG 54
169 ]
I DU SNBSS ey
3
155
000 400, 1800, 2200, 2600, 3000
Frequency (Miz)
Over Limit Readantenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T W dew/  d5 dewv/m dew de/m @5 @8 om  dep

2012.00 95.45 4148 54.00 92.05 32.27 4.81 33

65 369 201 Average
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Band Edge @ 3m

11n HT40_Ch38+11g CH_01 Co-location

Vertical Fundamental

o

/

y eV 621 WJ
btroritimerhen]
o Lk
5] i

PrY SRR 2L

313 BE
155 155
2510 250, 5% %7, 2. 215 000 00, 1800, 2200, 2600, 3000
Froquency (MHz) Frequency (MHz)
Over Limit Readintenna Cable Preasp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor  Loss Factor Remark

Tz Gouv/m  d5 doo/m  dBw  do/m @5 @ o deg Tz du/e @ dbw/e dow de/m 45 @8 om  deg

Peak 1 mmor 54 isce 7ece sss w4 Bes s 2 Pesk Lo 220 10020 .20 7401677 227 4 s s 24 peak
oat 16 oat: 16
J By vate 20230022 1 gBuvim) Date 02309.22
1054 1004
53 52
70 74
a2 629
v 54
159 159 -
O A — B — — —
a13) 13
156 156
570 7 75 7 T Zats 00 T oo Za00 Za00. 5000
pe—— Frequency (k)
Over Limit  Reodintenna Cable preanp A/Pos T/pos over Linit  Reodartema Coble Presmp AfPos T/pos
Frea Level Limt Uine Level Factor  Loss rockor Renark Frea Level Linge Line Level Factor Loss Factor Remark

iz Gou/m  d5 dou/m  dow  do/m @5 & e  deg @ Guv/m dow /w8 @ om  deg

AVg 1 e dss o4 sece 4o 220 4sL 366 15 214 Average 1m0 963 4235 s4.00 s2.93 227 4m s 185

214 Average

Sporton International Inc.(Kunshan)
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11n HT40_Ch38+BLE CH_39 Harmonic (Harmonic @ 3m)

Harmonic @ 3m

11n HT40_Ch38+BLE CH_39 Co-location

Horizontal

Vertical

Peak

Avg.

Data: 25
el (dBuVim)

Date: 20230922

A 74
700
524 AvG 54
e 7
™ I R s
35|
175
% 00, 3000 72000, 75000, C
Frequency ()
over Linit R e preanp AfPos T/pos
Freq Level Linit Line Level ctor emark

496000 26.17 -27.83
7840.00 42.59 31.41
1036000 46.34 -21.96
1557000 4818 -25.52

7600 55.77 34.62
7400 45.51 3658 -
6.0 57.15 37.36 10.76 58.97 -
7400 55.47 3896 12.72 5897 -

1 @Buvim) Date: 20230922
1229
1050
o7
704
24 Ao 54
— E T ——— =
T bt ™
350
11
00 000, 0

over
Freq Level Limit

e

=

4960.00 46.45 -27.58 74.00 56.06 34.62 7.8 52.03
7440.00 42.42 31,58 73.00 45.34 36.58 9.19 51.65
10350.00 46.32 -21.98 65.30 57.17 37.36 10.76 58.97
15570.00 48.11 -25.89 74.00 55

40 3896 12.72 s8.97

11n HT40_Ch38+11g_Ch01l1 Harmonic (Harmonic @ 3m)

Harmonic @ 3m

11n HT40_Ch38+11g CH_01 Co-location

Horizontal

Vertical

Peak

Avg.

o aBuvim) Date: 20230922
1224
1054
o3|
A 74
709
AvG 54
52z
A NIV S SRR S
350
17

1 sas.00 47.22 26.78

76.00 56.65 34.67 7.75 5185 -
2 103000 47.14 2116 68.30 57.99 37.36 10.76 56.97 -
3 1557000 47.28 26.72 74.00 54.57 .95 12.72 56.97

ete: 30
1050
o st
5
- 7Y WSS PN FURN WO A e

Over Lin
Freq Level Limit L

T e deuv/e

1 452800 47.05 -26.95 74.00 56.88 34.67 7.75 5155
2 1030000 46.61 -21.69 65.30 57.46 37.36 10.76 56.97
3 1557000 47.49 -26.5L 74.00 54.78 36.95 12.72 56.97

@

Frequency (Miz)
Cable preamp A/Pos T/Pos
Lozs Factor Remark

Note: the highest signals over limit are BLE/WLAN fundamental signals.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

30Mhz-1G

ANT

11n HT40_Ch38+11g CH_01 Co-location LF

Horizontal Vertical

Data: 32

el (dBuVim) Date: 20230922 1 @BuVim) Date: 2023.09-22
00| 700)
50 600)
FCCCLASS B FeClCLASS B
500) 500)
00—
4 o
300) 4
e
0

QP/
Peak

93986 32.89 -13.11 4600 3115 30.04 3.2 3IL52

30.00 24.26 -15.75 40.00 30.17 25.33 0.5 31.50
183149 21159 2191 43.50 34.30 17.42 1.23 3136
206145 22,10 -21.40 43.50 36.79 15.13 1.7 3130

133 1767 46.00 30.76 26.21 2.56 3120

506,00 30.45 -15.55 46.00 30.51 28.40 2.95 L4l
981157 32,53 2147 S4.00 0.10 3059 3.28 344

Sporton International Inc.(Kunshan)
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Appendix D. Duty Cycle Plots

VBW
0
Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
802.11a 99.06 - - 10Hz
802.11n HT20 100 - - 10Hz
802.11n HT40 100 - - 10Hz
802.11ac VHT80 100 - - 10Hz
802.11ac VHT160 100 - - 10Hz
802.11ax HE20 99.49 - - 10Hz
802.11ax HE40 98.16 - - 10Hz
802.11ax HE80 98.83 - - 10Hz
802.11ax HE160 98.83 - - 10Hz
802.11a
Spectrum [%]
Ref Level 25.00 dém Offset 16.51 d& & RBW 10 MHz
o Att 30 de & SWT Ems & YBW 10 MHz
SGL Count 1/1 TRG: VID
@ 1Pk Clrw
20 dgm ‘ M1[1] 13.77 dBm
S T s il oo e 9908
10 dBm i i z;‘lfl?ill?L? mli
0 dBm
-10 dBm
-20 dBm: £
-30 dBm
-40 dBm
-50 dBm
-60 dBm:
-70 dém
CF 5.18 GHz 1001 pts 500.0 ps/
MTB\:::I—I Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 1.8 ms 13.77 dBm
D1 M1 1 2.1 ms -36.59 de
D2 M1 1 2.12 ms 0.19 dB

J G ve

Date: 1.JUN.2023 15:52:17

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA
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802.11n HT20

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 VERTICAL 3m ==
RF 500 DC | SENSE:INT] [ AnieNorF | 03:15:10 AMSep 19, 2023

Marker 1 479.000 ps Trie: Free R #Avg Type: RMS T?ﬁi
PNO: Fast =~ rig: Free Run o WWrssa|
elb— IFGain:Low #Atten: 10 dB i4P PPPPP

A Lbte i it il ekl i

MKR MODE TRC| SCL| X FUNCTION FUNCTION w/IDTH

=
1 IIIIIH 479.0 us 100.08dBuV| |
- [ @ ]

IMEG status €3 Align Now All required

802.11n HT40

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m ==
RF 500 DC | SENSE:INT] [ AnieNorF | 02:43:37 PM Sep 19, 2023

Marker 1 10.2200 ms i Free R #Avg Type: RMS W;ﬁi -
PNO: Fast & rig: Free Run o WWrssa|
IFGain:Low #Atten: 10 dB DE‘[- PPPPP

MKR MODE TRC| SCL| X FUNCTION FUNCTION w/IDTH

=
A N [1]¢] 10.22 ms 9144dBuV| |
g o ]

IMEG status €3 Align Now All required

Sporton International Inc. (Kunshan) Page Number : D2 of D5
TEL : +86-512-57900158
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802.11ac VHT80

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 VERTICAL 3m ==
[ RF 500 DC | SENSE:INT] [ AnieNorF | 01:14:17 AMSep 19, 2023

#Avg Type: RMS mce
. Trig: Free Run TVRE A
PNO: Fast =+ N
IFGain:Low #Atten: 10 dB [B34P PPPPP
06.99 dB

[TracetPess [ | | | ] ]

MKR MODE TRC| SCL| X FUNCTION FUNCTION w/IDTH

=
A N [1]¢t] 2315 ms] 8448dBuV| |
r -  r— ]

IMEG status €3 Align Now All required

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 VERTICAL 3m ==
[ RF 500 DC | SENSE:INT] [ AnieNorF | 02:39:11 AMSep 19, 2023

#Avg Type: RMS mggg

: Trig: Free Run TvrE [y AR
PNO: Fast =+

IFGain:Low #Atten: 10 dB [B34P PPPPP

MKR MODE TRC| SCL| X FUNCTION FUNCTION w/IDTH

=
A N [1]¢t] 2315 ms] 8325dBuV| |
g ]

IMEG status €3 Align Now All required

Sporton International Inc. (Kunshan) Page Number : D3 of D5
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802.11ax HE20

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m (=0 ==
RF 500 DC | SENSE:INT] [ AnieNorF | 07:13:51 AMSep 22, 2023

Marker 4 852.000 us Trie: Free R #Avg Type: RMS mie-
PNO: Fast =+ rig: Free Run
IFGain:Lﬂsw #Atten: 10 dB [B34P PPPPP

10 dBrdiv_ Ref 106.99 dBpV
Log

FUNCTION FUNCTION WIDTH FUNCTION VALUE

(1 [t @ 5.460 ms| (A “007dB
[ t] 87

IMEG status €3 Align Now All required

802.11ax HE40

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m (=0 ==
RF 500 DC | SENSE:INT] [ AnieNorF | 01:48:39 PM Sep 18, 2023

Marker 4 6.77000 ms Trie: Free R #Avg Type: RMS mce-
PNO: Fast =+ rig: Free Run
IFGain:Low #Atten: 10 dB [B34P PPPPP

10 dBrdiv_ Ref 106.99 dBpV
Log

MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE
A2 [1]t[(A) 5385 ms[(A 0 dB[ [ 000000 |
A N [1]¢] 6.770 ms s62dBwV [ |
fl A4 [17t[(A)  654465ms[(A o728 [ |
'Y N [1[¢[ 6770 ms] LT = I
N N E

IMEG status €3 Align Now All required

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
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802.11ax HE8O

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m (=0 ==
RF 500 DC | SENSE:INT] [ AnieNorF | 07:10:14 AMSep 22, 2023

Marker 4 6.32400 ms Trie: Free R #Avg Type: RMS mie-
PNO: Fast =+ rig: Free Run
IFGain:Low #Atten: 10 dB [B34P PPPPP

10 dBrdiv_ Ref 106.99 dBpV
Log

Center $.210000000 GHz

MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE
A2 [1]t[(A) 5396 ms|(A 1 el [ 0 00000000000000000000]
A N [1]¢] 6.324 ms 8304aBwv| | ]
[ A4 1]t (A 5.460 ms ____
| N [1[¢] 6.324 ms 8304dBuV| | |

Sowm~mo R

IMEG status €3 Align Now All required

802.11ax HE160

= Keysight Spectrum Analyzer - PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m (=0 ==
RF 500 DC | SENSE:INT] [ AnieNorF | 07:12:12 AMSep 22, 2023

Marker 4 6.37200 ms Trie: Free R #Avg Type: RMS mie-
PNO: Fast =+ rig: Free Run
IFGain:Low #Atten: 10 dB [B34P PPPPP

10 dBrdiv_ Ref 106.99 dBpV
Log

MKR MODE TRC. FUNCTION FUNCTION WIDTH FUNCTION VALUE

7 I 7S N A

(4] — 63rams| _@oAtemwv[ | | |

B Aa 1 t[(A]  b4c0ms|(A)  0t4aB| | [ |

PN (A€  63roms| _B0AtdBwv| [ [ |

I

I

I

I

1 I

1 |8

Imsc statUs €3 Align Now Al required
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